Owner’s Manual

5 Heavy-Duty Mobile
: Display Cart with
UL Certification &

\jﬂ Antimicrobial Protection
Model: DMCS3770AMUL

CAUTION: DO NOT EXCEED MAXIMUM LISTED WEIGHT CAPACITY. SERIOUS
INJURY OR PROPERTY DAMAGE MAY OCCUR!

200 x 200/ 300 x 200 / QL
2\ 300 x 300 / 400 x 200 / 154,Ib>/:70 kg o)k 1108k
4%/ 400 x 300 / 400 x 400 / MAX Flat:Panel T Panika Vides Tray
600 x 400 TL‘QV'P/""* -]~ -y >

Espaiol 13 * Frangais 25 * Pycckun 37 » Deutsch 49

( )\

WARRANTY REGISTRATION EEEE

Register your product today and be [
automatically entered to win an ISOBAR® _ - . . . F
surge protector in our monthly drawing! "*'PW'E. . .

tripplite.com/warranty

LME’PQTE )

Excellence

1111 W. 35th Street, Chicago, IL 60609 USA - tripplite.com/support
Copyright © 2022 Tripp Lite. All rights reserved.



Safety Instructions

/I\WARNING

Do not begin installation until you read and understand the instructions and warnings contained in this
manual. If you have any questions regarding any of the instructions or warnings, visit tripplite.com/support.

Death or serious injury may occur when children climb on audio and/or video equipment furniture. A remote
control or toys placed on the cart may encourage a child to climb on the cart, causing it to tip over onto the child.

Relocating audio and/or video equipment to furniture not specifically designed to support the audio and/or video
equipment may result in death or serious injury caused by the furniture collapsing or turning over onto a child.
A Use with equipment heavier than the rated weights indicated may result in instability, causing possible injury.

* Closely follow assembly instructions. Improper installation may result in instability, causing possible injury.
» Safety gear and proper tools must be used. This product should be installed only by qualified professionals.

» Ensure the supporting surface will safely support the combined weight of the equipment and all attached hardware
and components.

* Use the mounting screws provided. DO NOT OVERTIGHTEN mounting screws.
 This product contains small items that could be a choking hazard if swallowed. Keep these items away from children.

 This product is intended for indoor use only. Using this product outdoors could lead to product failure and personal
injury.

Warranty and Product Registration

5-Year Limited Warranty

Seller warrants this product, if used in accordance with all applicable instructions, to be free from original defects in material and workmanship for a
period of 5 years from the date of initial purchase. If the product should prove defective in material or workmanship within that period, Seller will repair or
replace the product, in its sole discretion.

THIS WARRANTY DOES NOT APPLY TO NORMAL WEAR OR TO DAMAGE RESULTING FROM ACCIDENT, MISUSE, ABUSE OR NEGLECT.
SELLER MAKES NO EXPRESS WARRANTIES OTHER THAN THE WARRANTY EXPRESSLY SET FORTH HEREIN. EXCEPT TO THE EXTENT
PROHIBITED BY APPLICABLE LAW, ALL IMPLIED WARRANTIES, INCLUDING ALL WARRANTIES OF MERCHANTABILITY OR FITNESS, ARE
LIMITED IN DURATION TO THE WARRANTY PERIOD SET FORTH ABOVE; AND THIS WARRANTY EXPRESSLY EXCLUDES ALL INCIDENTAL AND
CONSEQUENTIAL DAMAGES. (Some states do not allow limitations on how long an implied warranty lasts, and some states do not allow the exclusion
or limitation of incidental or consequential damages, so the above limitations or exclusions may not apply to you. This warranty gives you specific legal
rights, and you may have other rights which vary from jurisdiction to jurisdiction.)

WARNING: The individual user should take care to determine prior to use whether this device is suitable, adequate or safe for the use intended. Since
individual applications are subject to great variation, the manufacturer makes no representation or warranty as to the suitability or fitness of these devic-
es for any specific application.

PRODUCT REGISTRATION

Visit tripplite.com/warranty today to register your new Tripp Lite product. You'll be automatically entered into a drawing for a chance to win a FREE
Tripp Lite product!®

* No purchase necessary. Void where prohibited. Some restrictions apply. See website for details.

Tripp Lite has a policy of continuous improvement. Specifications are subject to change without notice. Photos and illustrations may differ slightly from
actual products.



Component Checklist

IMPORTANT: Ensure you have received all parts according to the component checklist prior to installing.

If any parts are missing or faulty, visit tripplite.com/support for service.

Left Leg (x1) Right Leg (x1) Cross Bracket (x1) Casters (x4) Lower Column (x1)

= —

TV Bracket (x2) Connecting Bracket (x1) Camera Shelf (x1) End Cap (x2)
Top Cover (x1) Cable Cover (x8)
Package P

B & B B E & P-H Pl
Washer (x4)  M8x80 (x4) M8x20 (x8) M6x12 (x4) M5x8 (x2) M6 Wrench  M12 Wrench 5 mm Allen Key 6 mm Allen Key
(x1) (x1) (x1) (x1)

Package M

O D
3

Qi @ @:)

SO——

M-F M-H)
M5x14 (x4) M6x14 (x4) M6x30 (x4) M8x30 (x4) M8x50 (x4) Washer (x4) Small  Big Spacer

Spacer (x8) (x8)



n Assemble the Base '

-

1 Lock the brakes on the
| casters to avoid any sudden !
1 movements during installation.




-
Q
=
(/]
-l
[ =
Q
£
g
=
g
w
>
<
Q
=
il
9
02
£
Q
(7))
)
<
a

-

€
€
<
(=
5]
f=
£
—
9]
9
@
o
)
aQ
@
(o)
@
)
>
@
o
o
e
(2]
=
)
—
3]
(2]
)
{=
£
(=
@
(%]
o
o]
3

e e e e

IIIIIIIIIIIIIIIIII

IIIIIIIIIIIIIIIIII

N o




n Attach the Connector to the Column

Loosen the screws
greater than 4 mm.

to leave a gap




B Attach TV Bracket to the Mounting Plate %

A\

N
7

o3> s [#




_————

~eo

-
RS

LTSN 4

Scaeea--"

=
=

[

QH LNLALARA I

©m [10] @)

P

~——

Scaaea--"

@ Attach TV Bracket to a Curved-Back Screen




Hang and Secure the Screen




10



m Cable Management

= 7 s

|\

o)
o
= 2

.
...................................................................



TV Orientation

63 in.
61in.

59 in.
57 in.
55in. !
53in.

51in.
49 in. Height markings represent the
distance from the floor to the

center of the TV screen.

J

Maintenance
» Check that the bracket is secure and safe to use at regular intervals (at least every three months).
» For any additional questions, visit tripplite.com/support.

TRIPPLITE ®

Excellence

1111 W. 35th Street, Chicago, IL 60609 USA - tripplite.com/support

21-11-025 9340EB_RevA

12



Manual del Propietario

: Carro Movil para Pantalla
, para Servicio Pesado
con Certificacion UL y

\jﬂ Proteccion Antimicrobiana
Modelo: DMCS3770AMUL

PRECAUCION: NO EXCEDA LA CAPACIDAD DE CARGA MAXIMA INDICADA.
{PUEDEN OCURRIR LESIONES SEVERAS O DANOS A LA PROPIEDAD!

——_ 200 x 200 / 300 x 200 / (Q\ eQ to,
%\ 300 x 300 / 400 x 200 / 70 Kg)[154)1b] 5 Kg)[11)Ib] 5 Kgi[11)Ib]
45/ 400 x 300 / 400 x 400 / MAXIMO Soporte;para\TV Repisapara Bandejalde

L -
600 x 400 de Rantalla Plana Lav> AVideod

English 1 ¢ Frangais 25 « Pycckuun 37 * Deutsch 49

TRIPPLITE &

Manufactura.

1111 W. 35th Street, Chicago, IL 60609, EE. UU.  tripplite.com/support
Copyright © 2022 Tripp Lite. Todos los derechos reservados.

13



Instrucciones de Seguridad

&ADVERTENCIA

No inicie la instalacion hasta que haya leido y entendido las instrucciones y advertencias contenidas en
este manual. Si tiene alguna pregunta con respecto a cualquiera de las instrucciones o advertencias, visite
tripplite.com/support.

ﬁ Pueden ocurrir lesiones graves o fatales si los nifios suben a mobiliario de equipo de audio o video. Un control
remoto o juguetes colocados en el carro pueden alentar a un nifo a escalar el carro, haciendo que este se
vuelque sobre el nifo.

A Reubicar el equipo de audio o video en muebles no disefiados especificamente para soportar el equipo de
audio o video puede resultar en lesiones graves o fatales causadas por el derrumbe del mobiliario o volcadura
sobre un nifio.

c El uso con equipos mas pesados que los pesos nominales especificados puede resultar en inestabilidad y dar
lugar a posibles lesiones.

» Observe cuidadosamente las instrucciones de ensamble. La instalacidn incorrecta puede originar inestabilidad,
causando posibles lesiones.

» Se deben usar equipos de seguridad y herramientas adecuadas. Este producto debe ser instalado tnicamente por
profesionales calificados.

» Asegure que la superficie de apoyo soporte con seguridad el peso combinado de todo el hardware y componentes
instalados.

» Use los tornillos de instalacion suministrados. NO APRIETE EN EXCESO los tornillos de instalacion.

» Este producto contiene pequefas piezas que pueden ser un riesgo de asfixia si se ingieren. Mantenga estas
piezas fuera del alcance de los nifios.

» Este producto esta disenado para usarse solo en interiores. Usar este producto en exteriores podria derivar en
fallas del producto y lesiones personales.

Garantia Limitada por 5 Afos

El vendedor garantiza este producto, si se usa de acuerdo con todas las instrucciones aplicables, de que esta libre de defectos en cuanto a materiales
y mano de obra por un periodo de 5 afios a partir de la fecha de compra inicial. Si el producto resultara defectuoso en cuanto a materiales 0 mano de
obra dentro de ese periodo, el vendedor reparara o reemplazara el producto a su entera discrecion.

ESTA GARANTIA NO SE APLICAAL DESGASTE NORMAL O A LOS DANOS QUE RESULTEN DE ACCIDENTES, USO INCORRECTO, USO IN-
DEBIDO O NEGLIGENCIA. EL VENDEDOR NO OTORGA GARANTIAS EXPRESAS DISTINTAS A LA ESTIPULADA EN EL PRESENTE. SALVO EN
LA MEDIDA EN QUE LO PROHIBAN LAS LEYES APLICABLES, TODAS LAS GARANTIAS IMPLICITAS, INCLUIDAS TODAS LAS GARANTIAS DE
COMERCIALIZACION O IDONEIDAD, ESTAN LIMITADAS EN CUANTO A DURACION AL PERIODO DE GARANTIA ESTABLECIDO; ASIMISMO,
ESTA GARANTIA EXCLUYE EXPRESAMENTE TODOS LOS DANOS INCIDENTALES E INDIRECTOS. (Algunos estados no permiten limitaciones en
cuanto a la duracién de una garantia y algunos estados no permiten la exclusion o limitacion de dafios incidentales o indirectos, de modo que es posible
que las limitaciones anteriores no se apliquen a usted. Esta garantia le otorga derechos legales especificos y es posible que le asistan otros derechos
que pueden variar de una jurisdiccién a otra).

ADVERTENCIA: antes de usarlo, cada usuario debe tener cuidado al determinar si este dispositivo es adecuado o seguro para el uso previsto. Ya
que las aplicaciones individuales estan sujetas a gran variacion, el fabricante no garantiza la adecuacion de estos dispositivos para alguna aplicacion
especifica.

Tripp Lite tiene una politica de mejora continua. Las especificaciones estan sujetas a cambio sin previo aviso. Las fotografias e ilustraciones pueden
diferir ligeramente de los productos reales.

14



Lista de Comprobacion de Componentes

IMPORTANTE: Antes de proceder a instalar, asegurese de haber recibido todas las partes de acuerdo con la

lista de comprobacién de componentes. Si faltase alguna parte o estuviese dafiada, visite tripplite.com/support para
solicitar servicio.

\

Pata Izquierda  Pata Derecha (x1)
(x1)

Columna Superior (x1) Repisa para Equipo (x1) Conjunto de Placa de Instalacion (x1) Manija (x1)

Soporte para TV (x2) Soporte de Conexion (x1) Repisa para Camara Tapa de
(x1) Extremo (x2)

&~ —
(N Q

Cubierta Superior (x1)  Cubierta del Cable (x8)

Paquete P
& & 2y @ B3 @G &9 P-H) | P-1]

Arandela (x4)  M8x80 (x4) M8x20 (x8) M6x12 (x4) M5x8 (x2) Llave M6 Llave M12 Llave Allen Llave Allen de 6 mm
(x1) (x1) de 5 mm (x1)
(x1)

Paquete M

€W €m 1““H‘H‘MW“\ I

0 )
D

|
M5x14 (x4) M6x14 (x4) M6x30 (x4) M8x30 (x4) M8x50 (x4) Arandela (x4) Espamador Espaciador
Pequefio Grande (x8)
(x8)

15



n Ensamble la Base

-

1 Bloquee los frenos en las

! ruedas para evitar movimientos |

! repentinos durante la instalacion.
= - 1

16



-

IIIIIIIIIIIIIIIIII

e e e e
N o

IIIIIIIIIIIIIIIIII

>
g
o
-
o
2
S
o
w
©
t
©
a
©
2
5.
o
8
9
S
£
©
0
c
Wi
a

17



n Fije el Conector a la Columna

para dejar un espacio

mayor a 4 mm.

Afloje los tornillos

18



B Fije el Soporte de TV a la Placa de Instalacion %/‘

6 A Coloque el Soporte de TV a una Pantalla con la /
Parte Posterior Plana %

7

N
7

v

&
X
oy
7

19



Coloque el Soporte de TV a una Pantalla con la /
Parte Posterior Curva %

[T

20



Cuelgue y Asegure la Pantalla




22



Ensamble la Cubierta
Superior

= 7 s

|\

o)
o
= 2

....................................................................



Orientacion para TV

-12°  +5°
160 cm [63"]
155 cm [61"]
150 cm [59"]
145 cm [57"]
140 cm [55"]
135 cm [53"]
130 cm [51"]
[49" Las marcas de altura representan

la distancia desde el piso hasta el
centro de la pantalla de TV.

Mantenimiento
» Compruebe a intervalos regulares (al menos trimestralmente) que el soporte esté bien instalado y sea

seguro para usarse.
* Para cualquier pregunta adicional, visite tripplite.com/support.

TRIPPLITE ®

Manufactura

1111 W. 35th Street, Chicago, IL 60609, EE. UU. « tripplite.com/support

21-11-025 9340EB_RevA

24



Manuel de I'utilisateur

, Chariot pour écran mobile
: robuste avec certification
UL et protection

hi antimicrobienne

Modeéle : DMCS3770AMUL

MISE EN GARDE : NE PAS EXCEDER LA CAPACITE PONDERALE MAXIMUM
INDIQUEE. CELA RISQUERAIT DE CAUSER DES BLESSURES GRAVES OU DES

DOMMAGES MATERIELS!

200 x 200 / 300 x 200 /

“\ 300 x 300 / 400 x 200 / N'I’:A',t‘g,s :‘g‘;ﬁr 54439/51'11!b 5,kg/1])Ib

&/ 400 x 300 / 400 x 400 / e el DO Etagere Rlateau
: p=1a9 PP
600 x 400 ‘e'e‘L'ii‘;g taﬂ"a" audiovisuelle vidéo

English 1 « Espaiiol 13 « Pycckuin 37 * Deutsch 49

TRIPPLITE

Industrielle

1111 W. 35th Street, Chicago, IL 60609 USA - tripplite.com/support

Droits d'auteur © 2022 Tripp Lite. Tous droits réservés.

25



Consignes de sécurité

AAVERTISSEMENT

Ne pas commencer l'installation avant d'avoir lu et compris les instructions et les avertissements contenus
dans le présent manuel. Pour toute question concernant les instructions ou les avertissements, visiter
tripplite.com/support.

c Permettre a des enfants de monter sur des équipements audio et/ou vidéo peut entrainer des blessures graves
ou mortelles. Une télécommande ou des jouets placés sur le chariot peuvent encourager un enfant a monter
sur le chariot, provoquant son basculement sur I'enfant.

ﬁ Le déplacement de I'équipement audio et/ou vidéo sur des meubles qui ne sont pas spécifiquement congus
pour prendre en charge I'équipement audio et/ou vidéo peut entrainer des blessures graves ou mortelles
causeées par I'effondrement ou le basculement du mobilier sur un enfant.

A L'utilisation avec de I'équipement plus lourd que les charges nominales indiquées risque de causer une
instabilité et possiblement des blessures.

» Suivre attentivement les instructions d'assemblage. Une mauvaise installation peut entrainer une instabilité
pouvant causer des blessures.

 Utiliser de I'équipement de sécurité et des outils appropriés. L'installation de ce produit doit étre confiée
uniqguement a des professionnels qualifiés.

» S'assurer que la surface d'appui va supporter sans risque la charge combinée de I'équipement et de tout matériel
et composant attachés.

« Utiliser les vis de montage fournies. NE PAS TROP SERRER les vis de montage.

» Ce produit contient de petits éléments qui pourraient présenter un risque d'étouffement en cas d'ingestion. Garder
ces éléments hors de la portée des enfants.

» Ce produit est prévu pour étre utilisé a l'intérieur uniquement. L'utilisation de ce produit a I'extérieur pourrait
entrainer une défaillance du produit et des Iésions corporelles.

Garantie limitée de 5 ans

Le vendeur garantit ce produit, s'il est utilisé conformément a toutes les instructions applicables, est exempt de tous défauts de matériaux et de
fabrication pour une période de 5 ans a partir de la date d'achat initiale. Si le produit s'avere défectueux en raison d'un vice de matériaux ou de
fabrication au cours de cette période, le vendeur s'engage a réparer ou remplacer le produit, a sa seule discrétion.

CETTE GARANTIE NE S'APPLIQUE PAS A L'USURE NORMALE OU AUX DOMMAGES RESULTANT D'UNE MAUVAISE UTILISATION, D'UN ABUS
OU D'UNE NEGLIGENCE. LE VENDEUR N'ACCORDE AUCUNE GARANTIE EXPRESSE AUTRE QUE LA GARANTIE EXPRESSEMENT DECRITE
DANS LE PRESENT DOCUMENT. SAUF DANS LA MESURE OU CELA EST INTERDIT PAR LA LOI EN VIGUEUR, TOUTE GARANTIE IMPLICITE,

Y COMPRIS TOUTES LES GARANTIES DE QUALITE MARCHANDE OU D'ADAPTATION, EST LIMITEE A LA PERIODE DE GARANTIE CI-DESSUS
ET CETTE GARANTIE EXCLUT EXPRESSEMENT TOUS DOMMAGES DIRECTS ET INDIRECTS. (Certains Etats ne permettent pas de limitations sur
la durée d'une garantie implicite, et certains Etats ne permettent pas I'exclusion ou la limitation des dommages fortuits ou consécutifs, de sorte que les
limitations ou exclusions susmentionnées peuvent ne pas s'appliquer a vous. Cette garantie vous accorde des droits Iégaux spécifiques, et vous pouvez
avoir d'autres droits qui varient d'un territoire a l'autre.)

AVERTISSEMENT : L'utilisateur individuel doit prendre soin de déterminer avant I'utilisation si cet appareil est approprié, adéquat et sar pour l'usage
prévu. Puisque les utilisations individuelles sont sujettes a des variations importantes, le fabricant ne fait aucune déclaration ou garantie quant a
I'aptitude ou l'adaptation de ces dispositifs pour une application spécifique.

La politique de Tripp Lite en est une d'amélioration continue. Les caractéristiques techniques sont modifiables sans préavis. Les produits
réels peuvent différer Iégérement des photos et des illustrations.

26



Liste de vérification des composants

IMPORTANT : S'assurer d'avoir recu toutes les piéces conformément a la liste de vérification des composants

avant de procéder a l'installation. Si des pieces sont manquantes ou défectueuses, visiter tripplite.com/support pour
obtenir de l'aide.

Patte gauche Patte droite (x1) Traverse (x1) Roulettes (x4) Colonne inférieure (x1)
(x1)

Colonne supérieure (x1) Etagére pour équipement  Ensemble de la plaque de montage (x1) Poignée (x1)

audiovisuel (x1)

Support pour téléviseur (x2) Support de jonction (x1) Etagére pour caméra Embout (x2)
(x1)

Couvercle supérieur (x1) Couvre-cable (x8)

Emballage P
@ h\ e % Eﬂ
By E N B B &E E P-H] P |

Rondelle (x4) M8x80 (x4) M8x20 (x8) M6x12 (x4) M5x8 (x2) Clé M6 Clée M12  Clé Allen de 5 mn€Clé Allen de 6 mm
(x1) (x1) (x1) (x1)

Emballage M

Cmmm ¢ D
m m o

§

M5 x 14 (x4) M6 x 14 (x4) M6 x 30 (x4) M8x30 (x4) M8 x 50 (x4) Rondelle (x4) Petite Grande
entretoise entretoise
(x8) (x8)

27



Assemblage

n Assemblage de la base \q

-

_____________________

! roulettes pour éviter tout
1 mouvement soudain pendant |
i linstallation.

28



Assemblage

-
-

iovisue

t aud

”

IIIIIIIIIIIIIIIIII

ére pour équipemen

*

e e e e
N o

—
=
Q2
—
©
oL
=)
(]
o)
(&)
@
Qo
(2]
o
C
=
—_
o)
(]
0
WY
—
=y
s)
[oX
2
>
(2]
@
—
o
—_
—
o)
(]
(]
0]
(o]

S
S
<
T

IIIIIIIIIIIIIIIIII

Assembler I'étag

29



n Fixer le connecteur a la colonne

Assemblage

espace supeérieur a

Desserrer les vis
4 mm.

pour laisser un

30



Assemblage

Fixer le support du téléviseur a la /
plaque de montage /

écran arriere plat

o3> s [#

6A Fixer le support du téléviseur a un %/‘

([T

N
7

31



Assemblage

Fixer le support de téléviseur a un /
écran a dos incurvé %

m@
D
0
a0
N\

o]
[T

32



Assemblage
Suspendre et retenir I'écran en place




Assemblage

a Assembler I'étagére pour caméra

34



Assemblage

Assembler le couvercle
supérieur

m Gestion des cables

...................................................................

|\

= /

o)
o
= 2

....................................................................



Orientation du téléviseur

-12°_+5°
v X

160 cm (63 po)
155 cm (61 po)
149,9 cm (59 po)

144,8 cm (57 po)
139,7 cm (55 po)
134,6 cm (53 po)

129,5 cm (51 po)

1245 m (49 po) Les r"narques de I_1auteur
représentent la distance entre

le sol et le centre de I'écran du

\léléviseur. J

Entretien

« Veérifier a intervalles réguliers que le support peut étre utilisé de fagon sire et sécuritaire (au moins tous
les trois mois).

 Pour toute question supplémentaire, visiter tripplite.com/support.

TRIPPLITE ®

Industrielle

1111 W. 35th Street, Chicago, IL 60609 USA - tripplite.com/support

21-11-025 9340EB_RevA

36



PyKoBOACTBO Nnonb30Barenn

T NMepeasun>xHan

' noacraBKa aAnsa gpucnnes
NOBLILWEHHOMU NPOYHOCTH
hi c ceptuchukaumen UL
M NMPOTUBOMMUKPOOHOM

- 3alLMTOM

Moaenb: DMCS3770AMUL

BHVUMAHWE! HE MPEBbILANTE MAKCUMANBHO AOMYCTUMbIN BEC. 9TO MOXET
NPUBECTWU K CEPbE3HbLIM TPABMAM U MYLLIECTBEHHOMY YLLEPBY!

—
200 x 200 /300 x 200 / 7Q,xr
2\ 300 x 300 / 400 x 200 / fo KpoHutenn ana ‘S,Kr [5K,
5/ 400 x 300 / 400 x 400 / 707 'e"}'_,""""”!“‘a Monkalpna ayauo-/ Tlorocana
- C,NINIOCKUM BMOeoobopyaoBaHua BuAEoo60pyAoOBaHUA
600 X400 3KpaHOM L s

English 1 « Espaiiol 13 * Frangais 25 * Deutsch 49

EAL

aaaaaaaa

1111 W. 35th Street, Chicago, IL 60609 USA - tripplite.com/support
Copyright © 2022 Tripp Lite. Mepeneuatka 3anpeLyaetcs.

37



Yka3aHua no TexHukKe 6esonacHoOCTM

/I\ BHUMAHME!

He HaunHanTe ycTaHOBKY A0 Tex Nop, Noka He 03HaKOMUTECb CO BCEMU YKa3aHUAMU U NpeaynpeXxaeHnaMm
B HacTosILLeM PyKOBOACTBE MU He nonMeTe Ux cMblich. [py BO3HUKHOBEHUM N0ObIX BONPOCOB OTHOCUTENbLHO
NIOOLIX YKazaHUM UnNu npeaynpexaeHuin nocetute ctpaHuly tripplite.com/support.

Q HaxoxneHve getei Ha mebenu Ans ayavo- u/vnm BuaeoobopyaoBaHNs MOXKET NPUBECTU K UX TMOenmn unm
TSDKENbIM TpaBMaM. HaxoxaeHue nyrnbra AUCTaHLMOHHOIO YNPaBNeHNs UM UTPYLLEK Ha TEMEXKE MOXET
nobyauTb pebeHka K 3ane3aHuio Ha Hee, B pesyrbTaTe Yero oHa MOXET OMPOKUHYTLCSA Ha pebGeHka.

c MepemelleHre ayamo- n/unm BuaeoobopyaoBaHus Ha Mebenb, He NpeaHa3HauYeHHY cneuuanbHo Ans
Takoro 060pyLoBaHUS, MOXET NPUBECTU K FTMOENM Unn TSXKENon TpaBMe B pesynsTaTte ee paspyLUeHns Umm
nepeBepTbiBaHMSA Ha pebeHka.

é Wcnonb3oBaHne AaHHOTO NPUCMoCcobneHns ¢ 06opyaoBaHMEM, Macca KOTOPOro NMPEBLILLAET YKasaHHbIN Npeaern,
MOXET MPUBECTU K NMOTEPE YCTONUYMBOCTU C BO3MOXKHbLIM TPaBMMUPOBAHUEM.

* BHumaTenbHo crnepgyiTte ykasaHusam no cbopke. HenpaBurbHasi yCTaHOBKA MOXET NPUBECTU K HEYCTONYMBOCTY U
BO3MOXXHOMY TPaBMUPOBAHWIO.

° HeOGXO,D,I/IMO MCnosib3oBaHMe 3alUUTHbIX CpeacTB U Haanexalwnx NHCTPYMEHTOB. YcTaHoBKa AaHHOro nagenua
OOIKHa Npon3BoANUTLCA TOJIbKO KBaJ'II/IC*)I/ILI,I/IpOBaHHbIMI/I cneumanncTtamn.

* Y6eauTech B TOM, YTO OMOPHasi MOBEPXHOCTL C 3aMacoM BbILEPXKMT CYMMapHYH0 Harpy3ky, cosaaBaemyto
06OpyAOBaHMEM U BCEMM BXOOALLMMM B KOMMEKT AETaNsIMU OCHACTKU U APYTMMU KOMINOHEHTaMMU.

* Vcnonb3ynTte MOHTaXHble BUHTLI, MOCTaBnsiemMble B Komnnekte. HE MNEPETAMMBANTE kpenexHble BUHTBI.

* [laHHOE M3aenue coaepXnT Meskue AeTani, KOTopble MOTyT Bbi3BaThb yAyLbe B Criyyae npornaTbiBaHus. 3Ty aetanm
crieqyeT XpaHuTb B HEAOCTYMHOM s AeTeil MecTe.

° ,uaHHOG nsaenue npegHasHavdyeHo Aana UCrnosrib30BaHUA TOJIbKO B 3aKPbITbIX MOMELLeHUAX. VMcnonb3oBaHue AaHHOro
n3agenma Ha OTKPbITOM BO34yXe MOXET NPUBECTU K €ro BbIXody U3 CTpOA U NpUYNHEHUIO Bpeaa 340p0BbH nogen.

FapaHTMMHBIEe o6a3aTtenbcTBa

YcnoBwus 5-neTHei orpaHU4eHHON rapaHTUm

I'Ipo,aneu rapaHTUpyeT OTCYyTCTBUE U3Ha4YallbHbIX ,D.e(beKTOB Martepuana unm U3rotoBrieHna B TedeHne 5 neT ¢ MOMeHTa nepBOHaqaanon NOKYMKN
AaHHOro nagenua npu ycrnosum ero Cnonb3oBaHUA B COOTBETCTBUU CO BCEMU NMPUMEHUMbIMU K HEMY YKa3aHUAMMU. B Crny4ae npoABrieHna Kakmx-
nméo ,Ele(IbeKTOB Marepuana unm n3rotoereHuna B TedeHne ykasaHHoro nepuoaa ﬂpouaaeu OCyLleCTBnAeT PEMOHT UMK 3aMeHy OaHHOro n3genua
WCKIMKYUTENTBHO NO CBOEMY YCMOTPEHMUIO.

OEVNCTBWE HACTOALLEW TAPAHTUN HE PACMPOCTPAHAETCA HA CIYYAM ECTECTBEHHOIO M3HOCA UV NMOBPEXOEHWA B
PE3YINBbTATE ABAPUWN, HEHAONEXALWEMO MCMNONb30OBAHUA, HAPYLLEHWA MPABWIT SKCITTYATALINW NI XANATHOCTW. MPOOABELL HE
MPELOCTABNAET HUKAKMX AABHO BbIPAYXEHHbLIX TAPAHTUN 3A UCKITKOYEHWEM MPAMO U3NIOXXEHHOW B HACTOALWEM JOKYMEHTE.
3A UCKIMKOYEHVEM CNYYAEB, 3AMPELLEHHBLIX JEACTBYHOLLMM 3AKOHOOATENIbCTBOM, BCE MOAPA3YMEBAEMbBIE FAPAHTUW, BKITKOYAA
BCE TAPAHTUN NPUTOAHOCTU ANTA MPOOAXW NN NCMONb30BAHMA MO HASHAYEHNIO, OTPAHUYEHBI MO NPOAOCIMKUTENIBHOCTU
JENCTBWSA BbILWEYKA3AHHBIM TAPAHTUHBIM CPOKOM; KPOME TOIO, M3 HACTOSLLEN TAPAHTUW SBHBIM OEPA30OM UCKITFOYAKOTCSA
BCE NMOBOYHBIE, CMTYHYAWHBLIE Y KOCBEHHBIE YBEBITKW. (B HekoTopbIX WTaTax He AOMyCcKaeTcs BBEAEHNE OrpaHnYeHui Ha NPOaOMKNTENbHOCTL
OENCTBYSA TEX UMW MHBIX NOApPa3yMeBaeMbIX rapaHTVii, a B HEKOTOPbIX — UCKITIOYEHWE UMW OrpaHuyeHne pa3mepa MoboYHbIX UM KOCBEHHbIX YOBITKOB.
B aTux cnyyasx BblLLEN3NOXEHHbIE OrpaHNYEHNS UMM UCKITIOYEHNSA MOTYT Ha Bac He pacrnpocTpaHsaTbed. HacToswas rapaHTusa npegocraBnseTt
KOHKpETHbIE IopUANYecKne npaea, a Habop Apyrvx Npa. MOXeT ObiTb Pa3fUYHbIM B 3aBUCMMOCTU OT FOPUCAMKLIN).

BHUMAHWE! [Jo Hayana ncnonb3oBaHUs 4aHHOMO YCTPOMCTBA NONb3oBaTernb 4OMKEH yOeamMTbCsa B TOM, YTO OHO ABMSIETCSA NPUrOAHbIM,
COOTBETCTBYHOLLMM Uy Ge3onacHbiM AN NpeAnonaraemoro npuMeHeHus. B cBsan ¢ 6onblumm pasHoobpa3nem KOHKPETHbIX MPUMEHEHMUN
NpOV3BOAMUTENb HE AAET KaKVX-NNBO 3aBEPEHNUI UMW rapaHTUii OTHOCUTENBHO NPUIOAHOCTU AAHHBIX U3AENUA AN KaKoro-nmbo KOHKPETHOro
NPUMEHEHWS UM UX COOTBETCTBUS KaKMM-NIMBO KOHKPETHbIM TpeboBaHUAM.

KomnaHus Tl'ipp Lite nocTosiHHO COBepLLUEeHCTBYET CBOIO NPOAYKLUIO. B cBA3M C 3TMM BO3MOXHO U3MEHEHWE TEXHUYECKUX XapakTepucTuk 6e3

npeaBapuTenbHOro yseaomMrneHua. BHewHun Bug peanbHbIX n3genui MOXeT HECKOMNbKO OTNMYaTbCca OT npeacTaBrieHHOro Ha QDOTOFpaQDI/IHX n
mnncTpaymnax.

38



NMepeueHb KOMNNEKTaumMm

BHUMAHMWE! Nepen Havanom yctaHoBku yGeamuTech B HAnNM4mMm BCex AeTarnemn CornacHo nepeqHio

KomnnekTauun. B cnyvae oTcyTCTBUS UNn NOBpeXaeHNs Kaknx-nnbo getanen obpatutecs 3a MOMOLLBIO Ha
cTpaHnuuy tripplite.com/support.

b ;=

JleBas Hoxka MpaBasi HoxKa MonepeyHbI KpoHWTENH (1 WT.) Pomnukm (4 wr.) HwxHsasa cTovika (1 wr.)
(1 wT.) (1 wt)

BepxHaAs cTonka (1 WT.) Monka ans ayauo-/ MoHTaxHas nnactuHa B cbope (1 wT.) PykosaTka
BMAe00bopynoBaHus (1 WwT.) (1 wr.)

&
M)

KpoHLUTEH ans Tenesmaopa (2 wWr.) CoeauHutensHas ckoba (1 wr.) Monka anga kamepsbl TopueBas
(1 wr) 3arnyLuka
~7 / .
BepxHss 3arnyLuka KabenbHbIi kKaHan
(1 wr) (8 wr.)

YnakoBo4HbIW KomMmnnekTt P

O (B @& @9 = 2 29=S— H%
B B &6 GG B E@E &

LLlanba M8x80 M8x20 M6x12 M5x8 Kntou raeuHbii Kntoy raevHbii Kritou TopueBori  Kntou TopueBom
(4 wr.) (4 wr.) (8 wr.) (4 wr.) (2wTt) M6 (1 wrt) M12 (1 wT.) 5mm (1 wT.) 6 MM (1 WwT.)

YnakoBo4HbIY kKomnsekTt M

M8x50 Lllan6a Manas  Bonblias
T.) npocTaBka npocTaBka
(8 wr.) (8 wT.)

39



Mopsapok c6opkm
n C6opka ocHoOBaHMA

7=

40



Mopsapok c6opku

R
S
T
Q
]
g
2
o
)
)
0
]
Q
e
S
a
)
s
=
©
5
s
¥
g
o
E
©
X
Q
)
\O
o
a

-

s
=
<
(0]
(9]
=
o
O
Q.
o
[s2]
@©
3]
[a1]
=
fui]
©
[
o
o
3
=
I
S
[a1]
2
a
(<]
©
=
O
©)

e e e e

IIIIIIIIIIIIIIIIII

IIIIIIIIIIIIIIIIII

N o

41



Mopapok c6opku

n KpenneHue c

OeAMHMTEeNIbHOIO JJIeMeHTa K CTOMKe

OcnabbTe BUHTHI,
OCTaBuB 3a30p

oonee 4 mm.

42



Mopsapok c6opku

KpenneHve KpoHIWITEeMHa AnNa Tenesm3sopa K /
MOHTa>XHOM NJacTuHe /

6 A KpenneHue KpoHWTEMHA ONA Teresm3sopa K /
3KpaHy C NMIOCKOMU 3aAHEen CTEeHKOM %

[‘, = /x e [

(T
(T
(Y

N
7

43



Mopsapok c6opxkm

KpenneHue KpoHIUTEMHA ANA TerneBm3opa K /
3KpaHy C MU30rHyTOM 3aAHEeM CTeHKOM %

m@
D
0
a0
N\

o
[T

44



Mopsapok c6opxkm
HasewwmBaHme n cpukcaumna aKpaHa




Mopsapok c6opku

a C6opka nonku ana Kkamepbl

46



Mopsapok c6opxkm

a CGopka BepxHe# 3arnywikn <=

N = > \\—“ T,

m PaamelweHue kabenen

= 7 s

|\

o)
o
= 2

...................................................................



OpveHTauma Tenesusopa

KoppeKkTupoBka nonoxeHus

-12°  +5°
4 )
63 gronma
61 gronm
59 gronmoB
57 gromoB
55 gronmMmoB !
53 gronma
51 gronm
49 gronmoB MeTkn BbICOTbI NPpeACcTaBnsaloT

cobon paccTtodaHne oT nona Ao
LeHTpa 3KpaHa Tenesusopa.

J

TexHU4Yeckoe ob6CnyXnBaHue

* PerynsapHo (He pexe, YeM pa3 B TpM MecsLia) NpoBepsNTe HaAeXHOCTb KPENNeHUs KPOHLUTeNHa 1
6e30MacHOCTb ero UCMoNMb30BaHUS.

* [Npy BO3HMKHOBEHMM BOMPOCOB NoceTuTe cTpaHuuy tripplite.com/support.

TRIPPLITE ®

KavecTsa.

1111 W. 35th Street, Chicago, IL 60609 USA - tripplite.com/support

21-11-025 9340EB_RevA

48



Bedienungsanleitung

: Belastbarer mobiler
, Bildschirmwagen mit
UL-Zertifizierung und

\jﬂ antimikrobiellem Schutz
Modell: DMCS3770AMUL

ACHTUNG: DIE ANGEGEBENE MAXIMALE NUTZLAST DARF NICHT
UBERSCHRITTEN WERDEN. EINE UBERSCHREITUNG KANN ZU SCHWEREN
VERLETZUNGEN UND ERHEBLICHEN SACHSCHADEN FUHREN!

200 x 200 / 300 x 200 /

%) 300 x 300 /400 x 200/ 70;kg\ ‘Sikg\ &

</ 400 x 300 / 400 x 400 / Flachbildschirm- , ol
oy T AV-Regal Videofach
600 x 400 Halterung -l > g

English 1 » Espaiiol 13 * Frangais 25 * Pycckuu 37

LME’PQTE

Excellence.

1111 W. 35th Street, Chicago, IL 60609 USA - tripplite.com/support
Copyright © 2022 Tripp Lite. Alle Rechte vorbehalten.

49



Sicherheitshinweise

/I\ WARNUNG

Beginnen Sie nicht mit dem Einbau, bevor Sie die Anweisungen und Warnhinweise in diesem Handbuch gelesen
und verstanden haben. Sollten Sie Fragen beziiglich der Anweisungen oder Warnhinweise haben, besuchen Sie
tripplite.com/support.

A Es kann zu schweren oder tddlichen Verletzungen kommen, wenn Kinder auf Mobel klettern, auf denen Audio-
und/oder Videogerate stehen. Eine Fernbedienung oder Spielzeug, das auf dem Wagen liegt, kann ein Kind dazu
anregen, auf den Wagen zu klettern, der umkippen und auf das Kind fallen kann.

ﬁ Wenn Audio- und/oder Videogerate auf Mobel gestellt werden, die nicht speziell fir diese Gerate ausgelegt sind,
kann dies schwere oder todliche Verletzungen zur Folge haben, sollte das Mébelstiick umkippen und auf ein Kind
fallen.

c Die Verwendung mit Geraten, die schwerer als die angegebenen Nenngewichte sind, kann zu Instabilitdt und damit
zu Verletzungen fuhren.

+ Halten Sie die Montageanweisungen genau ein. Eine unsachgemafe Installation kann zu Instabilitat und damit zu
Verletzungen flihren.

 Es sind Sicherheitseinrichtungen und geeignete Werkzeuge zu verwenden. Dieses Produkt sollte nur von qualifizierten
Fachleuten installiert werden.

+ Stellen Sie sicher, dass die verwendete Montageflache das Gewicht des Gerats sowie das zugehdrige Material und
samtliche zugehdrigen Komponenten tragen kann.

» Verwenden Sie die mitgelieferten Befestigungsschrauben. Ziehen Sie die Befestigungsschrauben NICHT zu fest an.

» Dieses Produkt enthalt Kleinteile, die beim Verschlucken zu Erstickungsgefahr fiihren konnen. Diese Teile von Kindern
fernhalten.

 Dieses Produkt ist nur fir den Einsatz in geschlossenen Raumen geeignet. Die Verwendung dieses Produktes im Freien
kann zu Fehlfunktionen und Verletzungen fiihren.

5-Jahres-Garantie

Der Verkaufer garantiert fir einen Zeitraum von funf Jahren ab Kaufdatum, dass das Produkt weder Material- noch Herstellungsfehler aufweist, wenn
es gemaR aller zutreffenden Anweisungen verwendet wird. Wenn das Produkt in diesem Zeitraum Material- oder Herstellungsfehler aufweist, kann der
Verkaufer diese Fehler nach eigenem Ermessen beheben oder das Produkt ersetzen.

DIE NORMALE ABNUTZUNG ODER BESCHADIGUNGEN AUFGRUND VON UNFALLEN, MISSBRAUCH ODER UNTERLASSUNG WERDEN VON
DIESER GARANTIE NICHT GEDECKT. AUSSER DEN NACHSTEHEND AUSDRUCKLICH DARGELEGTEN GARANTIEBEDINGUNGEN UBERNIMMT
DER VERKAUFER KEINERLEI GARANTIE. AUSSER WENN VON DEN GULTIGEN GESETZEN UNTERSAGT, SIND ALLE IMPLIZIERTEN GARAN-
TIEN, EINSCHLIESSLICH ALLE GARANTIEN FUR DIE GEBRAUCHSTAUGLICHKEIT ODER EIGNUNG AUF DIE OBEN FESTGELEGTE GARANTIE-
DAUER BESCHRANKT. DIESE GARANTIE SCHLIESST AUSDRUCKLICH ALLE FOLGESCHADEN UND BEILAUFIG ENTSTANDENEN SCHADEN
AUS. (Da einige Lander den Ausschluss oder die Beschrankung von Folgeschaden oder beilaufig entstandenen Schaden sowie den Ausschluss von
implizierten Garantien oder die zeitliche Beschrankung einer implizierten Garantie untersagen, sind die oben genannten Beschrankungen fir Sie
moglicherweise nicht zutreffend. Diese Garantie gibt Ihnen bestimmte Rechte. Sie haben jedoch moglicherweise andere Rechte, die abhangig von der
Gerichtsbarkeit variieren kdnnen.)

WARNUNG: Der Benutzer muss vor der Verwendung Uberpriifen, ob das Gerat fir den beabsichtigten Zweck geeignet und angemessen ist und ob der
Einsatz sicher ist. Da individuelle Anwendungen variieren kdnnen, Gbernimmt der Hersteller keine Garantie bezliglich der Eignung dieser Gerate fur
einen bestimmten Verwendungszweck.

Tripp Lite hat den Grundsatz, sich kontinuierlich zu verbessern. Spezifikationen kdnnen ohne Ankindigung geéndert werden. Fotos und lllustrationen
kénnen von den tatsachlichen Produkten leicht abweichen.

50



Komponentenliste

WICHTIG: Uberpriifen Sie, ob Sie alle in der Komponentenliste aufgefiihrten Teile erhalten haben, bevor Sie mit der
Installation beginnen. Wenn Teile fehlen oder fehlerhaft sind, besuchen Sie tripplite.com/support fiir den Kundendienst.

b ;=

FuR links (1 x) FuR rechts (1 x) Querhalterung (x1) Rollen (x4) Untere Saule (x1)

Obere Saule (x1) AV-Gerateregal (x1) Montageplattenbaugruppe (x1) Griff (x1)

&
M)

TV-Halterung (x2) Verbindungshalterung (x1) Kameraregal (1 x) Abdeckung (x2)

Obere Abdeckung (x1)  Kabelabdeckung (x8)

Paket P

@ \D\ CEm—— e “%
& & 2 B @3 G E G P-1_

Beilagscheibe  M8x80 (x4) M8x20 (x8) M6x12 (x4) M5x8 M6-Schrauben M12-Schrauben 5 mm 6 mm
(4 x) (x2) schlissel schlussel  Inbusschlissel Inbusschlissel
(x1) (x1) (x1) (x1)

Paket M

[ee] D @)

M x4) M6x14 (x4) M6x30 (x4) M8x30 (x4) M8x50 (x4) Beilagscheibe Kleiner Grolder
(4 x) Abstandhalter Abstandhalter
(8 x) (8 x)

51



Montage

n Montage des Sockels

-

_____________________

I den Rollen fest, um plétzliche
1 Bewegungen wahrend der Montage |
| zu vermeiden.

52



Montage

L)
®
(7]
()
|
Q
b
1)
|
Q
©
>
<
/)]
Q
L]
Q
(7]
®©
-
c
(2]
=
a

-

—
=
@
(S
c
o
>
©
=
]
e
[%2]
o}
<
=
(3]
=
o
S
=
c
©
o
=
©
—
=
O
(2]
2
©
Q
(2]
=
[
n
:0
=l

c
(0]
0
0
o
3
N
£
S
(S
<
1D
©

e e e e

IIIIIIIIIIIIIIIIII

IIIIIIIIIIIIIIIIII

N o

53



n Befestigen des Steckers an der Saule %

Losen Sie die
Schrauben, um
einen Abstand von
mehr als 4 mm
freizulassen.




Montage

Befestigen der TV-Halterung /
an der Montageplatte /

6A Befestigen der TV-Halterung %/k

an einem Flachbildschirm

<

&
X
oy
7

N
7

55



Montage

Befestigen der TV-Halterung an einem gewdélbten /
Bildschirm %
¥ = f= [@/Z /
(v = x ﬂ_é_ﬂl gTv
& TV S

56



Aufhangen und Befestigen des Bildschirms




Montage

a Montieren des Kameraregals

58



Montage

Montage der oberen
Abdeckung

m Kabelfiihrung
> Y

|\

o)
o
= 2

....................................................................



Ausrichten des Fernsehers

T

63 Zoll
61 Zoll

59 Zoll
57 Zoll
55 Zoll !
53 Zoll

51 Zoll
49 Zoll Die Héhenmarkierungen stellen
den Abstand vom Boden zur

Mitte des Bildschirms dar.

Wartung

« Stellen Sie in regelmaligen Abstanden (mindestens alle drei Monate) sicher, dass die Wandhalterung
sicher angebracht ist.

» Weitere Informationen erhalten Sie auf tripplite.com/support.

TRIPPLITE ®

Excellence.

1111 W. 35th Street, Chicago, IL 60609 USA - tripplite.com/support

21-11-025 9340EB_RevA

60



